iCare Requirements for Clean Claim (UB-04)

Box Description Comments
1 Provider Name and Address
4 Bill Type
5 Federal Tax ID
6 Statement Covers Period From and Through Dates of Claim
8b Patient Name
9a-e Patient Address
10 Date of Birth
11 Patient Sex
12 Admission Date Required Inpatient, Home Health and SNF
14 Admission Type Inpatient claims only
15 Admission Source
17 Discharge Status Not required for rural health or federally qualified clinics.
18-28 Condition Codes
29 Accident State
42 Revenue Codes If Revenu'e code'of 0022, 0023, 0024'is'|isted in box 42 and there is no entry box
on 44, reject claim for RUGS code missing
44 HCPCS/Rate Required based on Type of Bill
45 Service Date
46 Service Units
Negative Amount: Claim will reject for "No Dollar Amount". Total Charges
47 Total/Line Item Charges must equal the Sl',lm of the line ite"m charges or cIairT1 will rejectc "Total charge
does not match line charge totals". Total charges with claim with Revenue
Codes 0022, 0023, 0024 may be zero.
49 Unlabeled
56 NPI
57a-57c Other Provider ID
58a Insured's Name
59a Relationship to Uninsured
60a Insured Identification
Number




67

Primary Diagnosis Code

Box 67A-67Q other diagnosis code - Inpatient Required. The hospital enters the
full ICD codes for up to eight additional conditions if they co-existed at the time of
admission or developed subsequently, and which had an effect upon the
treatment or the length of stay. It may not duplicate the principal diagnosis listed
in FL 67 as an additional or secondary diagnosis.

Outpatient Required. The hospital enters the full ICD codes in FLs 67A-67Q for up
to eight other diagnoses that co-existed in addition to the diagnosis reported in FL
67.

69

Admitting Diagnosis Code

Inpatient claims only

81a-d

Taxonomy Code
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